
  

  Technical Annals

   Vol 1, No 4 (2023)

   Technical Annals

  

 

  

  Implementation of an activated sludge model to
simulate Thriasio Wastewater Treatment Plant
operation in West Attica, Greece 

  Evangelos Fougias, Evangelia Kalaitzi   

  doi: 10.12681/ta.37055 

 

  

  Copyright © 2023, Evangelos Fougias, Evangelia Kalaitzi 

  

This work is licensed under a Creative Commons Attribution-NonCommercial-
ShareAlike 4.0.

To cite this article:
  
Fougias, E., & Kalaitzi, E. (2023). Implementation of an activated sludge model to simulate Thriasio Wastewater
Treatment Plant operation in West Attica, Greece. Technical Annals, 1(4). https://doi.org/10.12681/ta.37055

Powered by TCPDF (www.tcpdf.org)

https://epublishing.ekt.gr  |  e-Publisher: EKT  |  Downloaded at: 12/07/2025 00:12:25



Implementation of an activated sludge model to simulate 

Thriasio Wastewater Treatment Plant operation in 

West Attica, Greece 

Evangelia Kalaitzi1 and Evangelos Fougias1 

Athens Water Supply & Sewerage Company (EYDAP S.A) 

Directorate of Design and Contracts’ Support General Division of Major Projects 

9 Ilission Str., 157 71, Athens, Greece 
efougias@eydap.gr 

Abstract: In the last decades, the use of activated sludge mathematical models 

has proved to be a useful tool for the simulation both of the design and perfor-

mance of activated sludge systems in wastewater treatment plants (WWTPs). In 

this study, Activated Sludge SΙΜulation Program (ASIM) was used to verify op-

erational performance and effluent characteristics of Thriasio WWTP, in con-

formity with 91/271 E.E.C, Urban Wastewater Treatment Directive (UWWTD) 

for discharge in a sensitive water body. Thriasio WWTP is located at a coastal 

site neighbouring Elefsina Bay in West Attica, Greece, and has a nominal capac-

ity of 117,000 population equivalent (p.e.). 

In this context, ASIM was used to simulate operational performance of WWTP 

for its current operational mode as a case study and its conformity to effluent 

criteria. Simulation results that were derived for the range of incoming 

wastewater flows and loads of the last three years indicated that the activated 

sludge system has a satisfactory performance for carbon oxidation, nitrogen and 

phosphorus removal, meeting all the effluent criteria. To this respect, ASIM 

proved to be a useful tool to verify operational performance and predict the effect 

of influent wastewater flows and loads variation on system behavior. To enhance 

ASIM applicability on Thriasio WWTP, it would be appropriate as future work 

to include plant specific data related to wastewater fractionation and biomass ki-

netics. 

Keywords: Activated sludge models, ASIM, Thriasio WWTP 

1 Introduction 

The region of Attica has a current population of around 3.8 million people, which 

constitutes almost 40% of the total population of Greece [1]. Most of the population in 

the Attica region is concentrated at the capital city of Athens. Greater Athens area is 

currently served according to the Greek National Database that monitors compliance to 

91/271 E.E.C, Urban Wastewater Treatment Directive [2], http://as-

tikalimata.ypeka.gr/, with three Biological Nutrient Removal (BNR) activated sludge 

plants in operation: Psyttalia WWTP (5,630,000 p.e., design capacity), Metamorphosi 

WWTP in the north (500,000 p.e.) and Thriasio WWTP in the west with a design 



2 Technical Annals Vo1 1 No.4 (2023) 

capacity of around 117,000 p.e. (Figure 1). Future wastewater treatment plants to be 

developed in East Attica in the next couple of years include Rafina-Artemida and Mar-

athon WWTPs with capacities of 135,000 and 51,400 p.e. respectively. In addition, 

Koropi-Paiania WWTP which is currently under normal operation has a constructed 

capacity of about 100,000 p.e. [4]. 

The area of interest, Thriasio Pedio region, lies to the northwest of Athens and com-

prises the municipalities of Aspropyrgos, Elefsina, Mandra and Magοula of the Western 

Attiki Prefecture. The catchment is relatively flat and has an area of about 50 km2. The 

domestic population, based on the National Census of 2021, is around 79,000 inhabit-

ants [1]. The Thriasio Pedio region is a heavily polluted area, industrialized and envi-

ronmentally considered as one of the most sensitive areas in Greece. The receiving 

water body for the domestic and industrial wastewater produced in the catchment area 

is the Elefsina Bay, which has been designated by the Greek State as a sensitive area 

since 1999, in accordance with the requirements of 91/271 EEC, Urban Wastewater 

Treatment Directive, UWWTD [3]. 

Since 2012, Thriasio WWTP with a design capacity of 117,000 p.e./21,000 m3/d as 

average daily flow, has been under operation by Athens Water Supply and Sewerage 

Company (EYDAP S.A). Its general layout is given in Figure 2. The current operational 

mode, includes pretreatment works (coarse screening, fine screening, grit removal) and 

biological nutrient removal in two plug-flow activated sludge bioreactors having an 

operational volume of 7,032 m3 (out of four constructed bioreactors with a total volume 

of 16,532 m3) followed by sedimentation of influent wastewater in a settlement tank. 

Downstream processes after biological treatment and secondary clarification, in-

clude tertiary treatment by chemical coagulation, gravity filtration and ultraviolet 

(U.V.) disinfection. Treated effluent is discharged into the Elefsina Bay from the outlet 

pumping station, via a 1.5 km outfall at a depth of around -14m. In case of emergency 

events (i.e. shock loads, power failure, flooding, etc.), the total raw sewage inflow is 

bypassed and after receiving coarse screening and chlorine disinfection is discharged 

into the sea, via a 1 km length second outfall pipe at a depth of around -10m. 
As far as sludge treatment processes are concerned, surplus activated sludge is thick-

ened and dewatered to produce a sludge cake of around 15% DS content. This sludge 

cake is transported to the drying facility of the Psyttalia WWTP for further treatment 

(i.e. thermal drying, with a final DS content of around 92%). 

Constructed works in Thriasio WWTP include primary sedimentation of influent 

wastewater and anaerobic sludge digestion facilities, according to the detailed design 

for plant construction [5]. However, due to the low influent wastewater flows and pol-

lutants’ loads entering WWTP (about 20-25 % of its design capacity), the above facil-

ities are bypassed. Thus, Thriasio WWTP is being operated as an extended aeration 

activated sludge system with high solids retention times (in general, SRTs > 10-15 

days). 

As activated sludge modelling is considered nowadays as a significant tool to simu-

late WWTPs performance [6-8], Activated Sludge SΙΜulation Program (ASIM) was 

used in the present study to simulate Thriasio WWTP operation. ASIM is a user friendly 

simulation software program that was developed by the Swiss Federal Institute of 

Aquatic Science and Technology, EAWAG [8, 9]. It is acknowledged as one of the 



Implementation of an activated sludge model to simulate Thriasio Wastewater  

Treatment Plant operation in West Attica, Greece 
3 

 

most reliable simulation programs for the activated sludge process with worldwide ap-

plication [7-8, 10]. Besides, it has been used previously with success to simulate Greek 

WWTPs either for design purposes (i.e. the newly constructed Koropi-Paiania WWTP) 

or to validate operational performance such as the Larisa WWTP [11, 12]. The objec-

tives of ASIM application for Thriasio WWTP were to simulate plant operational per-

formance for its current operational mode as a case study and its conformity to effluent 

criteria. Therefore, the purpose of the simulation was to assess ASIM reliability as a 

prognostic tool, by comparing simulation results with the plant operational data. On 

this basis ASIM could be used, at a future step, to assess system behaviour on potential 

changes in wastewater flows and loads entering WWTP in terms of evaluating alterna-

tive operating scenarios. 

2 Description of the Activated Sludge System 

The treatment standards adopted for the design of the Thriasio WWTP reflect the 

nature and requirements of the receiving water body (i.e. Elefsina Bay of Saronikos 

Gulf), which is an enclosed sensitive water body. These standards are summarized in 

Table 1, according to the approved environmental terms for Thriasio WWTP operation 

[13]. They are stricter in terms of 5-day Biochemical Oxygen Demand (BOD5), Chem-

ical Oxygen Demand (COD) and Total Suspended Solids (TSS) effluent concentrations 

than those required by the 91/271 EEC UWWTD for sensitive receiving water bodies 

Their attainment requires the adoption of an appropriate biological nutrient removal 

treatment scheme followed by tertiary treatment to achieve an enhanced removal of 

suspended solids, nitrogen, phosphorus and coliform bacteria. 



4 Technical Annals Vo1 1 No.4 (2023) 

Fig. 1.: Existing WWTPs with sewerage network of the Greater Athens area and future  

WWTPs in East Attica [4] 



Implementation of an activated sludge model to simulate Thriasio Wastewater  

Treatment Plant operation in West Attica, Greece 
5 

 

 

Fig. 2.: General layout of Thriasio WWTP 

The activated sludge biological process for N and P removal is a typical A2O acti-

vated sludge system (anaerobic-anoxic-aerobic), modified with the inclusion of a pre-

anoxic zone for return activated sludge (RAS) denitrification. The activated sludge flow 

scheme includes two bioreactors in operation (no 1 and 2) that receive half of the influ-

ent wastewater flow and operate in parallel with their compartmentalization given in 

Figure 3. Besides, the total volumes of bioreactors and of individual compartments are 

given in Table 3. The process scheme applied is generally known as the Johannesburg 

configuration developed in South Africa [5, 14, 15]. 

As can be seen in Figure 3, each bioreactor is a plug-flow system being compart-

mentalized with an anaerobic-anoxic-aerobic sequence in twelve tanks in series. This 

activated sludge configuration is capable of achieving almost complete carbonaceous 

and nitrogen removal via nitrification/denitrification at about 95% removal rates. Be-

sides, biological phosphorus removal is accomplished in the anaerobic/aerobic zones 

of the bioreactors to achieve total phosphorus (TP) concentrations in the outlet of the 

activated sludge system well below 3 mg/l. In order to further reduce TP concentrations 

to lower than 1 mg/l, a supplementary chemical precipitation unit with aluminium sul-

phate (alum) is involved. 

  

Inlet pumping 

station and pre-

treatment 

Primary sedimen-

tation tanks 

Activated sludge 

bioreactors 

Final sedimentation 

tanks 

 

Effluent discharge 

Gravity filtra-

tion unit 



6 Technical Annals Vo1 1 No.4 (2023) 

3 Mathematical Modelling of Activated Sludge Plants 

Many mathematical models for the activated sludge process have been used in the 

last decades, to simulate seasonal system behaviour under various temperature condi-

tions. These models can simulate different complex activated sludge flow schemes un-

der steady-state or dynamic conditions, performing organic carbon removal and nitro-

gen/phosphorus removal. These are usually based on the development of a series of 

process rate equations which describe the fate of various components. These equations 

are then incorporated into mass balance equations to be solved for the systems being 

modelled, given that a biokinetic model is defined with its stoichiometry and the kinetic 

data for the components involved. 

In the history of activated sludge modelling, a core model incorporating the above 

principles was that developed in 1987 by International Association on Water Pollution 

and Research Control (IAWPRC, currently International Water Association, IWA) 